
 

  

 

 

 

 
Licensing of the Belfast Resettlement 
Project 

Integrated Water Use Licence 
Application: Summary Report 

Exxaro Coal Mpumalanga 

17 October 2016  

Revision: 1 

Reference: 111407 



 

 

 Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1 

 

Document Control Record 

Document prepared by: 

Aurecon South Africa (Pty) Ltd 

1977/003711/07 

Aurecon Centre 
Lynnwood Bridge Office Park 
4 Daventry Street 
Lynnwood Manor 
0081 

PO Box 74381 
Lynnwood Ridge 
0040  
South Africa 
 
T 

F 

E 

W 

+27 12 427 2000 

+27 86 556 0521 

tshwane@aurecongroup.com 

aurecongroup.com 
 

A person using Aurecon documents or data accepts the risk of: 
[...]
500m of wetland HGM unit 2 (Hillslope 

Seep) 

2 25° 45' 32.445" S 29° 58' 18.071" E 

3 25° 45' 41.753" S 29° 58' 14.643" E 

4 25° 45' 42.888" S 29° 57' 54.994" E 

   

WU3 1 25° 45' 31.791" S 29° 57' 55.059" E Section 21 (c & i): Activities within 

500m of wetland HGM unit 4 (Hillslope 

Seep) 

2 25° 45' 32.445" S 29° 58' 18.071" E 

3 25° 45' 41.753" S 29° 58' 14.643" E 

4 25° 45' 42.888" S 29° 57' 54.994" E 

   

WU4 SP1 25° 45' 38.807" S 29° 57' 58.302" E 

SP2 25° 45' 34.176" S 29° 57' 56.276" E 

SP3 25° 45' 33.331" S 29° 58' 18.107" E 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 39 

 

 
 

4.3 Section 21 (e): Discharge of water containing waste for irrigation 

The Treated Sewage Effluent (TSE) will be used for irrigation of the 32 household agricultural 
activities. The total estimated area to be irrigated is 8100m2 or 253m2 per household. The estimated 
amount of water required for irrigation is 6,312m3/a. 
 

4.4 Section 21 (f) Discharge of water or water containing waste through 
pipe conduit or canal 

In the event that the TSE is not used for irrigation, the estimated amount of 6,312m3/a of TSE will be 

discharged directly into the veld. Because there is no existing stable stream on site, the discharged TSE 

will flow along the natural ground profile and will form part of the natural stormwater drainage of the site. 

This discharge method will also be applicable for any overflow of TSE from the WWTP.The amount of 

overflow cannot be determined. 

4.5 Section 21 (g): Disposing of waste in a manner that may detrimentally 
affect a water resource 

The waste water treatment plant triggers a section 21 g, as it contain s raw sewage that has the potential 

to detrimentally impact both wetland and ground water. The biological waste water treatment plant is a 

container facility, description of the process is provided in Section 6 and 7 to follow. The amount of 

waste water that is treated per annum is 6312m3. 

 

Table 15: Discharge Water Uses 

SP4 25° 45' 40.730" S 29° 58' 13.125" E Section 21 (c & i): Sewer Pipeline 

within 500m of wetland (HGM unit 1 & 

HGM Unit 2) 

   

WU5 WWTP 1 25° 45' 33.289" S 29° 58' 17.998" E Section 21 (c & i): WWTP within 500m 

of wetland (HGM Unit 1) WWTP2 25° 45' 33.287" S 29° 58' 18.374" E 

WWTP3 25° 45' 32.825" S 29° 58' 18.370" E 

WWTP4 25° 45' 32.828" S 29° 58' 17.994" E 

   

Water 

Use  

Ref Point Latitude  Longitude Description 

WU6 WWTP 1 25° 45' 33.289" S 29° 58' 17.998" E Section 21 g: Waste water treatment 

facility WWTP2 25° 45' 33.287" S 29° 58' 18.374" E 

WWTP3 25° 45' 32.825" S 29° 58' 18.370" E 

WWTP4 25° 45' 32.828" S 29° 58' 17.994" E 

   

WU7 TSE Out 25° 45' 32.903" S 29° 58' 17.943" E Section 21 f : Discharge of waste water 

   

WU8 1 25° 45' 31.791" S 29° 57' 55.059" E Section 21 e: use of treated waste 

water for irrigation 2 25° 45' 32.445" S 29° 58' 18.071" E 

3 25° 45' 41.753" S 29° 58' 14.643" E 

4 25° 45' 42.888" S 29° 57' 54.994" E 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 40 

 

4.6 Stormwater Management 

 

Stormwater will be drained in an earth-lined stormwater channel running alongside the road. This 

channel will be a 2m wide vee-shaped and will have a reinforced concrete toe to prevent erosion at the 

foot of the channel. Pipe culverts with a diameter of 600 mm 450 mm will be provided at plot entrances 

driveways obstructed by storm water channels to ensure vehicular access to the plots where the vehicles 

need to cross over the stormwater channel stands during a storm. Gabion structures will also be placed 

within some of the channels to slow down the velocity of the stormwater within the channels. Stone-

pitching will be provided at the various discharge points, to prevent erosion of material further 

downstream. Appendix C contains a layout of the stormwater management system (Drawing No. NBC-

AUR-IF-0016).



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 41 

 

 

Figure 13: Water Uses 

 

Commented [RN8]: GIS to update with new combined 
infrastructure 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 42 

 

5 Description of Reticulation System 

5.1 Percentage of area served which is Unsewered 
 

Currently the percentage of the study area unsewered is 100%. 

 

5.2 Percentage of area Sewered or to be Sewered 
 

The study area which includes 32 household that will be sewered. 

5.3 Nature of Sewage  

 Domestic component 

The sewage is of a domestic component as the 32 households (approximately 200 people) sewage will 

be treated. The daily volumes are approximately 19.04 m³/day. The new resettlement village will be 

service by the proposed new Waste Water Treatment Plant (WWTP).  

5.4 Hydraulic and Organic Loading 
 

The hydraulic loading capacity of the existing works is to be maintained at 20 m3/d.  

Feed effluent into WWTP are normally from potable sources that gets contaminated during usage for 

example toilet flushing, showers, dish washing etc, this ensure that the feed quality is consistent and a 

very accurate plant can be designed without a water analysis. WKL used the following values (Table 16) 

as a baseline for the design of the WWTP, as no analysis can be submitted: 

 

Table 16: Analysis of the Raw Waste Water received at the works 

PARAMETER UNIT AVERAGE 
AMONIA mg/l 50 

PH Value 6-8 

COD mg/l 800 

 

 

  



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 43 

 

6 Description of Sewage Treatment Works and 
Classification 

6.1 Project Overview  

 

Exxaro design team intends to use biological WWTP with a buffer tank. A service provider, WKL 

Environmental Solutions for design and installation of the WWTP The proposed treatment facility is 

designed according to the following specifications (Appendix C provide technical detail regarding the 

WWTP): 

 Flow per day required 20KL as per day flow rate 

  All effluent will be gravity fed into an feed sump/ feed screen  

 Final Effluent to be in-line South African special / Aqua limits 

 The following feed information will be used as design assumptions 

 Most cost effective system for transportation. 

 Reduced installation cost, because the complete plant is constructed and tested at WKL workshop 
site. 

 

6.2 Proposed Design 

 

 Design Specifications: 

 
The design is based on the WRC Report No. TT 1869/09, which provide guidelines in respect to daily 

flow calculations, capacity and retention. 

Containerized WWTP 

Description Qty of People Flow rate per person Flow rate (Liter per 24 
Hour) 

Required 
System 

Containerised 200 95 19 000 BioBloo CB20SP 

 
 

Invert 

Level 
COD 

KW 

per 

hour 

Voltage Diffuser 

Volume of 

Plant per 

litre 

Number of 

Mech, 

equip 

Number of 

Bio Block 

Total Air 

(m3pH) 

-250mm 105 9.70 380 32 125000 7 198 250 

 
 

Screen type Container Tanks Qty Container Tanks Qty Containers DB Board 

BFT-3.5kl 10f Iso Container 0 40f Iso Container 2 2 included 

 
 
 
 
 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 44 

 

 Design Components 

 

Total sewage effluent to be treated 
20 Kl per 24 hour 

Total KW required per hour 
9.7 KW per hour 

Total COD to be treated 
800 mg per l per day 

Total diffusers 
32 

Total amount of containers 
2 x 12m container 

Total volume of plant 
125 000l 

Aeration Method 
Blower with micro bubble disc diffusers 

6.3 Scope of Work 
 
WKL will be proposing a complete containerized Biological WWTP for this project (refer to Figure 14 -

Figure 17). The technology is based on submersed bio-media with return activated sludge. 

 
The proposed solution will consist of the following phases: 

 

 Intake works 

 All effluent to report to an in-ground screen the screen is fitted with 2 x rake-able screens of 
40mm & 20 mm apertures respectively. This is to ensure that no non-organics will enter the 

plant. 

 The screen flows into a buffer tank that can accommodate 3 hours of peak discharge. 

 Feed pumps to be installed in the buffer tank 

 The feed pump will be submersible sewage specific pumps that will feed the plant at the 

designed flow rate. 

 Screening 

 The feed pumps will feed in-line screen 

 The screen is fitted with a 5mm mesh to prevent inorganics from entering the plant 

 The inline screen will feed the Containerized WWTP 

 

 Anaerobic digestion tank 

 There will be two tanks in series that will serve as the anaerobic digestion phases 

 These phases will be built into the ISO Containers, which is PE100 Plastic sheet lined with a 

10mm lining, and sealed using plastic welding. 

 Aerobic digestion or Bioreactors 

 There will be two aerobic tanks that serve as the aerobic digestion phase 

 Each tank will be fitted with micro bubble diffusers which allows for high dissolved oxygen 

transfer into the effluent. 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 45 

 

 These phases will be built into the ISO Containers, which is PE100 Plastic sheet lined with a 

10mm lining, and sealed using plastic welding. 

 A double stage blower will be used for air injection 

 Clarifier or Re-activated sludge tank 

 There will be one tank that will serve as the clarifier. 

 The clarifier will be fitted with lamella settler pack to optimize clarification. 

 Submersible pump will be installed to feed the anaerobic phase 

 Disinfection or sterilization 

 There will be one tank that will serve as the disinfection tank 

 The tank will be fitted with an ozone contact chamber to optimize disinfection 

 De-sludge 

 Manual De- slugging drains will be installed on each of the tanks, when sludge build-up is 

excessive sludge can be drained to the feed sump. 

 Sludge management is excluded in this proposal 

 The scope of work entails the design, construction and installation of the plant, however all civil 
works are excluded. 

 Bulk feed reticulation and discharge from the plant is not included 

 

6.4 Compliance with specification as set out by The Department of Water 
and Sanitation (DWS) 

Table 17: Discharge water quality specification 

VARIABLES AND 

SUBSTANCES 

EXISTING SA GENERAL STANDARDS EXISTING SA SPECIAL  STANDARDS 

STANDARDS Chemical Oxygen Demand 75 mg / l 30 mg 
/l 

Ionized and unionized 
ammonia (as N) 

3.0 mg / l 2.0 mg / l 

Nitrate ( as N ) 15mg/l 1.5 mg / l 

pH Between 5.5 and 9.5 Between 5.5 and 7.5 

Residual Chlorine (as CI ) 0.25 mg / l 0 

Suspended solids 25mg/l 10mg/l 

Phosphorous (Ortho 
Phosphate) (as P) 

10 mg 
/ l 

1 mg / l 

Total Iron (as Fe) 0.3 mg / l 0.3 mg / l 

Faecal Coliforms per 100ml 1000 0 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 46 

 

Figure 14: Process of the WWTP 

 

Figure 15: Layout of the WKL WWTP 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 47 

 

 

 

Figure 16: Connection pipes to the WWTP 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 48 

 

 

Figure 17: Inside view of a typical WWTP 

 
 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 49 

 

6.5 Principle of Waste Water Treatment Plant System 

 First Phase (Number 1) (lifting station) 

 Screening takes place at the point of entrance in the WWTP. 

 This is done manually. 

 

 Second Phase (Number2) (part of system) 

 There are two anaerobic chambers. The first chamber allows for digestion of sewage and the 
separation of solids i.e. those that settle and those that float. The middle cut of the effluent then 
flows through to the second chamber. 

 The second chamber breaks down the fine sewage particles and alters to carbon dioxide and water. 
This ideal effluent then passes into the aerobic chamber for polishing. 

 The de-nitrification cycle takes place in this phase. 

 This function is responsible for the breaking down of nitrates to nitrogen gas.  

 

 Third Phase (Number 3) 

 In this phase the digestion takes place in an aerated environment. This phase can be divided into 
two or three bioreactors added together. 

 This phase is called aerobic digestion or simpler terms the Bioreactor. 

 Air is infused using Blowers with maximum efficiency in mind and air is delivered through Micro 
Bubble Defusers to ensure a high level of dissolved oxygen in the water. 

 This phase takes the smaller solids and bio-degrade them further. 

 This phase is also called the “polishing phase”. 

 The type of bacteria that operates in this environment is called aerobic bacteria. It is very important 
to aerate this phase to enrich the liquid with oxygen. 

 The bacteria perform at their optimum in an oxygen enriched environment. 

 In the aerobic phase the nitrification takes place. This process breaks down the ammonia to nitrites 
and the nitrites to nitrates. 

 To provide these bacteria with their “homes” we have designed a very effective aerobic zone.  

 

 Fourth Phase (Number 4) 

 Secondary settling takes place in the fourth phase. 

 The cell material and settle able solids settle in this phase and form the so-called “sludge blanket “. 

 The sludge blanket is very important for the process. When the blanket matures it is re-circulated to 
the primary settling tank in phase one to “seed” or inoculate the raw sewerage entering into the 
plant and to alter the nitrates to nitrogen gas. 

 This cycle is called the re-activated sludge cycle. This technology improves the efficiency of the 
process and the plant. 

 

 Fifth Phase (Number 5) 

 In the fifth and final phase the final effluent is prepared for final discharge. 



 

 

 

Project 111407  File 112407 WULA Exxaro Belfast Resettlement TD Rev1 comments .docx  17 October 2016  Revision 1  
Page 50 

 

 The effluent is disinfected or sterilized to prevent any dangerous or harmful bacteria from entering 
our environment. 

 This is achieved by either dosing with chlorine or treatment by means of Ultra Violet or Ozone 
Systems 

6.6 Maintenance 
 

 Daily Maintenance 

 

 Should there be any inorganic build-up it should be removed using a rake and disposed of in the 
appropriate manner, in-line with hazardous waste disposal legislation. 

 Clean Inline Screen by removing basket 

 

 Weekly Maintenance 

 

 Check that all mechanical Equipment is operational 

 Check the timers to ensure that the timing has not changed due to electrical failure. 

 Remove all non-organic material from manual- and Inline Screen 

 Ensure that flow meter is set to prescribed flow rate 

 Monthly Maintenance 

 

 Sampling – take feed sample and final treated effluent sample for SANAS accredited lab analysis 

 Manual Screen - Remove all non-organic material & agitate the accumulated organic material. 

 Feed & Discharge Pumps - Verify that the submersible pumps are clear of obstructions and in 
good running order. 

 Blowers – Verify that blowers are clear of obstruction and grease mechanical components where 
required 

 Clarifier Pumps - Verify that the submersible pumps are clear of obstructions and in good running 
order 

 Ozone Equipment - Measure & record Ozone Generation is to design specifications 

 Dosing Equipment - Measure & record dosing ratio & check bacteria level in bacteria holding tank 